
UNCONFINED COMPRESSION TEST REPORT
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Project: Votgle COL Location: B-4008 UD-2 Project No.: 6141060286

Boring No.: 8-4008 Tested By: BM Checked By: HJ

"MACTEC
Sample No.: UD-2 Test Date: 6/26/07 Depth: 103,5'

Test No,: 7572 Sample Type: Undisturbed Elevation: 114.58'
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Description: SILT (ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e 1

t-fj 7/-y;,fo7
Fri, 27-JUL-2007 15:37:54
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UNCONFINED COMPRESSION TEST REPORT
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Symbol C)

Test No. 7574

Diameter, in 2.875

Height, in 5.9955

0 Water Content, % 27.17
:;:;
'c Dry Density, pcf 95.75-

Saturation, % 96.47

Void Ratio 0.76

Unconfined Compressive Strength, psi 30.52 "-"

Undrained Shear Strength, psi 15.26

Time to Failure, min 1.9748

Strain Rate, %/min 1

Estimated Specific Gravity 2.70

Liquid Limit ---
Plastic Limit ---
Plasticity Index ---
Failure Sketch

r. ,

6. , --- --- ---

Project: Votgle COL

Location: 8-4008 UD-4

6MACTEC
Project No.: 6141060286

Boring No.: 8-4008
''''';II....'hJ''''.I,'_'il.IUl\h,'.)I~·IIl'I\','').'"' ....

.~"......,.""""'" ""...............,,~~... ,,_ ....,......... , ........."~ ...·i'

Sample Type: Undisturbed

Description: SILT (ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e 1 t-b 7/?olv/
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UNCONFiNED COMPRESSION TEST REPORT
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Project: Votgle COL Location: B-4008 UD-4 Project No.: 6141060286

Boring No.: B-4008 Tested By: BM Checked By: HJ

ttfMACTEC
Sample No.: UD-4 Test Date: 6/28/07 Depth: 128.5'

Test No.: 7574 Sample Type: Undisturbed Elevation: 89.58'
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Description: SILT (ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e 1 ,

FfJ 7l?»/o'1
Fri. 27-JUL-2007 15:38:49
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UNCONFINED COMPRESSION TEST REPORT
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Symbol C)

Test No. 7577

Diameter, in 2.8422

Height, in 5.9613

'5 Water Content, % 38.03
:;:;
'c Dry Density, pcf 80.58

Saturation, % 94.06

Void Ratio 1.09

Unconfined Compressive Strength. psi 103.8

Undrained Shear Strength, psi 51.88

Time to Failure, min 2.4458

Strain Rate, %/min 1

Estimated Specific Gravity 2.70

Liquid Limit ---
Plastic Limit ---
Plasticity Index ---
Failure Sketch )'
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! :
--- --- --- ---

Project: Votgle COL

Location: B-4013 UD-2

NMACTEC
Project No.: 6141060286

Boring No.: B-4013
',"';l1ll:"1f""'}".Hhy..,.,JI.Ul,l~)).ll·.:l:'iIV_moJlH.."
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Sample Type: Undisturbed

Description: CLAY, silty (CL-ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00el t-b '7/~(c>'/
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UNCONFINED COMPRESSION TEST REPORT
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Project: Votgle COL Location: B-40 13 UD-2 Project No.: 6141060286

Boring No.: B-4013 Tested By: BM Checked By: HJ

~MACTEC
Sample No.: UD-2 Test Date: 6/26/07 Depth: 101.0'

Test No.: 7577 Sample Type: Undisturbed Elevation: 121.24'
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Description: CLAY, silty (CL-ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM 021 66-00e 1
ft-{:) 7 (3ulb7
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UNCONFINED COMPRESSION TEST REPORT
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Symbol C)

Test No, 7579

Diameter, in 2.8282

Height, in 6.0245

"0 Water Content, % 62.11
+-''c Dry Density, pcf 69.38

Saturation, % 117.32

Void Ratio 1,43

Unconfined Compressive Strength, psi 50.16

Undrained Shear Strength, psi 25.08

Time to Failure, min 2.0042

Strain Rate, %/min 1

Estimated Specific Gravity 2.70

Liquid Limit ---
Plastic Limit ---
Plasticity Index ---
Failure Sketch ~ ~ ~

~, , --- --- ---

Project: Votgle COL

Location: B-4017 UD-1

I'MACTEC
Project No.: 6141060286

Boring No.: B-4017
"f!,):,..o,d...._J ..... I',._...'..Il:;<;t~~J_)i ..1"'<'!'_m<;:r~....,

."'~_......... M...._,........ ""~,."''''to><;.:,..., .o,<"""lI7.,;i/'

Sample Type: Undisturbed

Description: SILT (ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e 1 I-b 7/J%7
Fri, 27-JUL-2007 15:40:36
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UNCONFINED COMPRESSION TEST REPORT
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Project: Votgle COL Location: B-4017 UD-1 Project No_: 6141060286

Boring No_: 8-4017 Tested By: BM Checked By: HJ

~lMACTEC
Sample No.: UD-l Test Date: 6/27/07 Depth: 96.0'

Test No_: 7579 Sample Type: Undisturbed Elevation: 124.94'
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Description: SILT (ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e 1

l-h 7{~/if)
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UNCONFINED COMPRESSION TEST REPORT
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Symbol C)

Test No. 7580

Diameter, in 2.8407

Height, in 5.6073

0 Water Content, % 23.50
:;:;
'c Dry Density, pef 99.29-

Saturation, % 90.96

Void Ratia 0.698

Unconfined Compressive Strength, psi 39.6

Undrained Shear Strength, psi 19.8

Time to Failure, min 4.221

Strain Rate, %/min 1

Estimated Specific Gravity 2.70

Liquid Limit ---

Plastic Limit ---
Plasticity Index ---

Failure Sketch ~

~
:

:

, , --- -- ---

Project: Votgle COL

Location: 8-4017 UD-3

I~MACTEC
Project No.: 6141060286

80ring No.: 8-4017
'lI\,}lIlII"',ilr'l!l :,</"I,~"",wlJl.\h" ,ll';;\l<lIV,fl"~I'M

,.,.. ""~"",,...... "'."'~'''''''''''~''''''''''' .. ,,'" 1',«:...,.."" "<.....'~H.'"

UndisturbedSample Type:

Description: SILT (ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e 1 /13 7(~/o7
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UNCONFINED COMPRESSION TEST REPORT
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Project: Votgle COL Location: B-4017 UD-3 Project No.: 6141060286

Boring No.: B-4017 Tested By: BM Checked By: HJ

~MACTEC
Sample No.: UD-3 Test Date: 6/26/07 Depth: 116.0'

Test No.: 7580 Sample Type: Undisturbed Elevation: 104.94'
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Description: SILT (ML) (Visual)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e 1

Ib 7/rJ&I'/~'7
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UNCONFINED COMPRESSiON TEST REPORT
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Symbol Q)

Test No. 7622

Diameter, in 2.8482

Height, In 5.614

"6 Water Content, % 28.54
:;:;
c Dry Density, pet 92.72-

Saturation, % 94.21

Void Ratio 0.818

Unconfined Compressive Strength, psi 73.61

Undrained Shear Strength, psi 36.81

Time to Failure, min 2.9666

Strain Rate, %/min 1

Estimated Specific Gravity 2.70

Liquid Limit ---
Plastic Limit

Plasticity Index ---
Failure Sketch \VJ :

:
--- --- --- ---

Project: Votgle COL

Location: B-4034 UD-4

;~;WMACTEC
Project No.: 6141060286

Boring No.: B-4034
",;:.~,·i,·,)""I,.·_~,"r"".lil~1_;·"l""t,,,.;I:'N'

,,, ..... "",',"""">,,.,..~"......'<',».,,...''''>:~''''',.,'''~., ".<"""',,'"';"i'
UndisturbedSample Type:

Description: SILT, with shell hash and sand (MH)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1

Fri, 19-0CT-2007 10:37:56
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UNCONFINED COMPRESSION TEST REPORT
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Project: Votgle COL Location: B-4034 UD-4 Project No.: 6141060286

Boring No.: B-4034 Tested By: BM Checked By: HJ t1:? lolWi

,~'MACTEC
Sample No.: UD-4 Test Date: 6/29/07 Depth: 108.5'

Test No.: 7622 Sample Type: Undisturbed Elevation: 114.29'
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Description: SILT, with shell hash and sand (MH)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00el

Fri, 19-0CT-2007 10:37:57
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UNCONFINED COMPRESSION TEST REPORT

.iii
0.

tf) 100
tf)
wa:::r-
tf)

w>
iii
tf)
wa:::
Q..
~
oo

--- _. - .. _. -- -- .. -..... -- --- -- ...... ~ .... -- -- -- -- _.. -- -- -- -- -- , -- .. -- -- -- -- --.. .. .. - .. ' .. -- -- -- -- - -- .

---+---"'-'------"'--:--_...--0

o 5 10 15
VERTICAl STRAIN, %

20 25 30

Symbol (9

Test No. 7587

Diameter, in 2.8578

Height, in 5.6063

0 Water Content, % 36.36...,
'c Dry Density, pcf 79.87

Saturation, % 88.42

Void Ratio 1.11
~

Unconfined Compressive Strength, psi 122.9

Undrained Shear Strength, psi 61.44

Time to Failure, min 3.2876

Strain Rate, %/min 1

Estimated Specific Gravity 2.70

Liquid Limit 86

Plastic Limit 50

Plasticity Index 36

Fail ure Sketch ~-~ ~-~ ~ ~-~

!~f
:

:

~ , . ---

Project: Votgle COL

Location: B-4035 UD-2

~MACTEC
Project No.: 6141060286

Boring No.: 8-4035
·" ....,.:,....,tlf.}'ff.'r.·.o(,"'I,l<.I!:>;~_l."" ...~:.l'.{I .... I,'W
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UndisturbedSample Type:

Description: SILT (MH)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00e1 11:::1 7/~o7
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UNCONFINED COMPRESSION TEST REPORT
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Project: Votgle COL Location: B-4035 UD-2 Project No.: 6141060286

Boring No.: B-4035 Tested By: BM Checked By: HJ

4fMACTEC
Sample No.: UD-2 Test Date: 6/14/07 Depth: 103.5'

Test No.: 7587 Sample Type: Undisturbed Elevation: 117.02'
'.I'I<;I:....... fI(:.}"I~I,'''',>lr~.I~.J.\i ..,'.~II'.',<WJIR'....
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Description: SILT (MH)

Remarks: UNCONFINED COMPRESSION TEST REPORT by ASTM D2166-00el

{-t;1 7(30(07
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Boring No.: B-1132

Sample No.: UD-3

Test No.: 7483

Description: CLAY. sandy (CH)

Remarks: Cr= 0.023

Tested By: 8M

Test Date: 5/18/07

Sample Type: Undisturbed

Checked By: HJ H
Depth: 38.50'

Elevation: 180.23'

Wed, 24-0CT-2007 10:28:19
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100
VERTICAL STRESS, psf

Before Test After Test

Overburden Pressure: 5100 pSf Water Content, % 50.96 24.45

Preconsolidotion Pressure: 0 psf Dry Unit Weight, pef 69.96 107.3

Compression Index: 0.33 Saturation, % 97.64 115.59

Diameter: 2.5 in Height: 1 In Void Ratio 1.41 0.57

LL: 85 IPL: 33 PI: 52 IGS: 2.70

Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Boring No.: B-1132 Tested By: 8M Checked By: HJ ;-J::J tOI?Jc'~'rJ

~rMAeTt=fjf-s-o-m....:.p-le-N-o.-: _U_D_-_3 ---i_T_es_t_D_o_te_:_5_I_l_8_1_07 -t_D_eP....:.t_h_:_38_._5_0' --1

tJ¥!!, -:, •. --.h'I-T_e_s_t_N_o_._:_7_4_8_3 -'-S_o_m_p....:.'_e_T..:.y-'-p_e_:_U_n_d_is_t_u_rb_e_d ..l-E_le_v_o_ti_o_n.· 1_8_0_.2_3_' ---1

Description: CLAY, sandy (CH)

Remarks: Cr= 0.023
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL

Boring No.: B-1132

Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks: Cr= 0.023

Location: B-1132

Tested By: BM

Test Date: 5/18/07

Sample Type: Undisturbed Elevation: 180.23'
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100
VERTICAL STRESS, psf

Before Test After Test

Overburden Pressure: 5100 psf Water Content, % 50.96 24.45

Preconsolidation Pressure: o psf Dry Unit Weight, pet 69.96 107.3

Compression Index: 0.33 Saturation, % 97.64 115.59

Diameter: 2.5 in Height: 1 in Void Ratio 1.41 0.57

LL: 85 IPL: 33 PI: 52 IGS: 2.70

Project: Vogtle COL

Boring No.: B-1132

Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks: Cr= 0.023

Location: B-l1 32

Tested By: BM

Test Date: 5/18/07

Sample Type: Undisturbed

Project No.: 6141060286

Checked By: HJ

Depth: 38.50'

Elevation: 180.23'

Wed, 24-0CT-2007 08:56: 12 673 of 1625



CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-1132 Proj ect No.: 6141060286
Boring No.: B-1132 Tested By: BM Checked By: HJ
Sample No.: UD-3 Test Date: 5/18/07 Depth: 38.50'
Test No.: 7483 Sample Type: Undisturbed Elevation: 180.23'

Soil Description: CLAY, sandy (CH)
Remarks: Cr= 0.023

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq. Rt. Log Sq.Rt. Log Ave.

psf in % min min ft A 2/sec ft A 2/sec ft A 2/sec

1 100 0.004754 1.398 0.48 0.8 0.0 7.15e-006 O.OOe+OOO 7.15e-006
2 500 0.04575 1. 299 4.58 0.7 0.6 7.67e-006 9.45e-006 8.47e-006
3 1e+003 0.0857 1. 203 8.57 3.1 0.0 1.60e-006 O.OOe+OOO 1.60e-006
4 2e+003 0.1395 1. 073 13.95 2.3 0.0 1.97e-006 O.OOe+OOO 1.97e-006
5 5e+003 0.2158 0.889 21.58 1.1 1.1 3.42e-006 3.50e-006 3.46e-006
6 1e+OO3 0.2093 0.905 20.93 0.1 0.0 4.17e-005 1.18e-004 6.16e-005
7 2e+003 0.2112 0.900 21.12 0.0 0.0 1.17e-004 O.OOe+OOO 1.17e-004
8 4e+003 0.2135 0.895 21.35 0.1 0.0 5.40e-005 1.22e-004 7.48e-005
9 8e+003 0.2492 0.809 24.92 1.1 0.5 3.0ge-006 6.56e-006 4.20e-006

10 1.6e+004 0.2961 0.696 29.61 0.9 0.5 3.24e-006 5.50e-006 4.08e-006
11 3.2e+004 0.3367 0.598 33.67 0.7 0.4 4.06e-006 6.7ge-006 5.08e-006
12 6.4e+004 0.3743 0.507 37.43 0.4 0.2 5.6ge-006 1.20e-005 7.72e-006
13 1.6e+004 0.37 0.518 37.00 0.0 0.0 9.92e-005 O.OOe+OOO 9.92e-005
14 4e+003 0.3609 0.540 36.09 1.2 0.1 1.9ge-006 2.35e-005 3.66e-006
15 1e+003 0.3479 0.571 34.79 6.5 0.0 3.68e-007 O.OOe+OOO 3.68e-007
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 1 of 15
Stress: 100. psf
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Project: Vogtle COL Location: 8-1132 Project No.: 6141060286

Boring No.: 8-1132

Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks:

Tested 8y: 8M

Test Date: 5/18/07

Sample Type: Undisturbed

Checked 8y: HJ

Depth: 38.50'

Elevation: 180.23'

Thu, 11-0CT-2007 15:32:38
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 2 of 15
Stress: 500. psf
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Boring No.: B-1132 Tested By: BM Checked By: HJ

2"i'::;;±3L':C'."'L:->1 Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks:

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 38.50'

Elevation: 180.23'

Thu, 11 -OCT-2007 15:32:38
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CONSOLIDATION TEST DATA
TiME CURVES

Constant Load Step: 3 of 15
Stress: 1000. psf
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Project: Vogtle COL Location: 8-1132 Project No.: 6141060286

Remarks:

Description: CLAY, sandy (CH)

Boring No.: B-l1 32

Sample No.: UD-3

Test No.: 7483

Tested 8y: 8M

Test Date: 5/18/07

Sample Type: Undisturbed

Checked 8y: HJ

Depth: 38.50'

Elevation: 180.23'

Thu, 11-0CT-2007 15:32:38
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 4 of 15
Stress: 2000. psf
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Project: Vogtle COL Location: 8-1132 Project No.: 6141060286

Boring No.: 8-1132 Tested By: BM Checked 8y: HJ

Remarks:

Description: CLAY, sandy (CH)

Sample No.: UD-3

Test No.: 7483

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 38.50'

Elevation: 180.23'

Thu, 11 -OCT-2007 15:32:38
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 5 of 15
Stress: 5000. psf
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Boring No.: B-1132 Tested By: BM Checked By: HJ

Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks:

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 38.50'

Elevation: 180.23'

Thu, 11-0CT-2007 15:32:38
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 6 of 15
Stress: 1000. psf
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Boring No.: B-l1 32 Tested By: BM Checked By: HJ

Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks:

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 38.50'

Elevation: 180.23'

Thu, 11-0CT-2007 15:32:38
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